PARTS SERIQUS
MANUAL 2M==




Table of Contents

QUICK REFERENCE GUIDE FOR 60B25X.........ccceiiiiiiiiiiiieece. A-1
DECK COMPONENTS ... B-1
DECK LIFT COMPONENTS ... C-1
FRAME COMPONENTS ... ..o D-1
DRIVE COMPONENTS ... E-1
CONTROL COMPONENTS

LINKAGE PARTS ... F-1

RIGHT HAND CONTROL BOX PARTS ......oooiiiiiiiiiiiieeeeee e F-3

LEFT HAND CONTROL BOX PARTS .....ooiiiiiiiiiiiieeee e F-5

BRAKE COMPONENTS

RIGHT HAND SIDE .....ooiiiieee e G-1
LEFT HAND SIDE..... .ot G-3
HYDRO COMPONENTS ... H-1
FUEL COMPONENTS ... I -1
ELECTRICAL SCHEMATICS ..o J-1
DECAL LIST ..t K-1

BLANK NOTE PAGES ... L -1



Engine
25hp Briggs & Stratton 44N777-0114
Blades
603035 20"blade
603055 20" mulch blade
603056 20" super hi-lift blade
Belts
603068 blade drive belt
423272 pump drive belt
Tires
533024 wheelltire assy
533069 drive tire (23x9.5X12)
583058 rim w/ valvestem
523280 front caster complete
123049 tire (13x5x6 front caster)
Spindles
583106 spindle assy comp.
583111 housing
363350 bearing
583112 shaft
583113 brg. Spacer tube
Transmission
583325
533079
423361 hydro filter
***synthetic hydro oil capacity approx. 2.7 gts.
Throttle 363352
Choke 423153

60B25X

Torque Specs

65 ft-lbs
90 ft-Ibs
50 ft-Ibs

blade bolt
nut on top of spindle
clutch bolt

175-200 ft-lbs wheel motor axle nut

Pulleys
423231
523328
533052
533114
583162
603070

pump drive pulley

tensioner pulley-pump belt
pump pulley

tensioner pulley-blade drive belt
stationary idler pulley-deck
pulley-blade spindle

Front Caster Bearings

533086
Brakes
592094
533032
423310
423276
423281
Seat
583077
583089
583090
593097

wheel motor TJ0230US080AAAJ Seal Kit # 583520
hydro pump BDP-10A w/ RTN Seal Kit # 533107

Wire Harness 423387
Safety Module 423030
Electrical Components

423027
422150
523034
593041
523031
523030
523283
Clutch

Ignition Switch
Starter Relay
Park Brake Switch
Neutral Switch
PTO Switch

Seat Switch

Hour Meter
603078

Muffler

A-1

bearing

wheel hub-shoe brake
drum brake link

brake drum

brake shoe

brake spring

seat complete w/ tracks
seat cushion

back cushion

molded arm rest

533115



B
/
/
/
/ - 3
[ BN
AL \
N
2 \ \
e X
/4 &
/ N
Y
7 = \ K <
— // IS
,/ &
N\ ..
.
N

\\NMW\)// /,

a&m« o
N ’
TSP e
@ %M@ 15
W@

/
4
o
&
.

39
Deck Components

0

Aod
-

ra
J”\//
.,



I TREMEEE

Deck Components

# PART NO. QTY. DESCRIPTION
1 532038 1 X60 MOWER DECK
2 532040 1 X60 DECK SUB PLATE
3 522104 1 OFFSET PIVOT
4 522164 1 Z-DECK TENSIONER W/ BSHNGS
5 363089 3 BRONZE BUSHINGS
6 533114 1 ENGAGEMENT IDLER
7 100298 1 3/8-16 X 2-1/2 HHCS
8 109007 2 3/8-16 WHIZ LOCK NUT
9 100300 1 3/8-16 X 3 HHCS
10 373089 1 RETAINING WASHER
11 823309 1 FRAME SPACER
12 108509 1 3/4 E-RING
13 603023 1 FRONT ANT-SCALP ROLLER
14 523084 1 REAR DECK ROLLER
15 423023 2 DECK ROLLER
16 483017 1 RH IDLER SPACER
17 453132 2 MOTOR MT. SPACER
18 107503 2 5/16-18 X 3/4 CARR. HEAD
19 107509 2 5/16-18 x 1 CARRIAGE BOLT
20 583106 3 BLADE SPINDLE ASSY
20A 583111 3 SPINDLE HOUSING
20B 583112 3 SPINDLE SHAFT
20C 363350 6 BEARING - BLADE SPINDLE
20D 583113 3 BEARING SPACER TUBE
21 583110 3 PULLEY SPACER
22 105269 3 3/4 SAE FLAT WASHER
23 104511 3 3/4-16 HEX NUT
24 100347 3 5/8-11 X 2 HHCS
25 583108 3 5/8 DISC SPRING WASHER
26 105010 3 3/4 LOCK WASHER
27 363382 6 BLADE SPACER
28 603070 3 7" HEX PULLEY
29 603035 3 20" BLADE
30 100274 12 5/16-18 X 1-1/4 HHCS
31 104256 12 5/16-18 NYLOC NUT
32 100351 1 5/8-11 X 8-1/2 HHCS
33 100346 1 5/8-11 X 4-1/2 HHCS
34 104261 2 5/8-11 HEX NUT
35 100336 2 1/2-13 X 4-1/2 HHCS
36 104259 2 1/2-13 NYLOCK NUT
37 107506 2 3/8-16 X 3-1/4 CARRIAGE BOLT
38 107524 1 5/16-18 X 1-1/4 CARR. BOLT
39 109007 2 3/8-16 WHIZ LOCK NUT

B-2




P CTREMEED

Deck Components

# PART NO. QTY. DESCRIPTION
40 105258 1 5/16 STD FLAT WASHER

41 523327 1 FLOATING IDLER SPRING

42 103009 1 CAPLUG 1-1/4

43 523094 1 SPRING MOUNT

44 363080 1 RIGHT EYEBOLT

45 583162 2 6" FLAT IDLER - 72"

46 582025 1 GRASS DEFLECTOR WLDMNT
47 603068 1 DECK DRIVE BELT

48 104256 8 5/16-18 NYLOC NUT

49 100273 2 5/16-18 X 1 HHCS

50 532042 1 X60 RH BELT COVER

51 532044 1 X60 LH BELT COVER

B-3




IREMEEC

™

7
’//
| i

Deck Lift Components

—

\\\\\ R



JTREMEEC
Deck Lift Components

# PART NO. QTY. DESCRIPTION
1 423140 4 3/4 2 BOLT BEARING

2 422041 2 DECK LIFT ARM

3 422043 1 DECK LIFT CRANK

4 104256 2 5/16 NYLOCK NUT

5 109001 3 5/16-18 WHIZLOCK NUT

6 100274 2 5/16-18 X 1-1/4 HHCS

7 422056 1 SPRING ASSIST ARM

8 109036 1 DECK HEIGHT PIN

9 100275 1 5/16-18 X 1 1/2 HHCS

10 107255 4 3/16 X 3/16 X 1 MACHINE KEY
11 422128 1 LIFT MOUNT

12 423344 1 LH LIFT MOUNT

13 423322 1 HEIGHT GAGE MOUNT

14 343158 1 FOOT PEDAL LINK

15 523104 1 ROD END RH 3/8

16 343160 1 ROD END LHF 3/8

17 104754 1 3/8-24 HEX JAM NUT

18 109037 1 3/8-24 LH HEX JAM NUT

19 343093 1 DECK HEIGHT TUBE

20 342016 1 HEIGHT CONTROL

21 523474 1 DECK LIFT ROD

22 532008 1 DECK ARM WELDMENT

23 111008 2 1/4-28 TAPER THREAD - 90 DEGREE ZERK
24 823074 1 DECK ARM SWIVEL

25 111004 1 1/4-28 ZERK

26 823015 2 DECK ARM WASHER RAW
27 108502 1 1.0 EXTERNAL SNAP RING
28 533010 1 LIFT SHAFT- FRONT

29 823050 1 DECK ARM SHAFT

30 823333 2 DECK ATTACH PIN

31 533060 1 DECK LIFT ROD

32 533083 1 CLEVIS END - 1/2"

33 533084 1 ROD END - 1/2"

34 104755 2 1/2-20 JAM NUT

35 532036 1 DECK LIFT HUB

36 108509 1 E-RING 3/4 DIA.

37 532034 1 DECK LIFT PEDAL

38 363089 2 BRONZE BUSHINGS

39 111004 1 1/4-28 ZERK

40 100295 1 3/8-16 X 1-3/4 HHCS

41 104257 2 3/8-16 NYLOCK NUT

42 105260 1 3/8 STANDARD FLAT WASHER
43 483019 1 RT. HAND IDLER WASHER

C-2



JTREMEEC
Deck Lift Components

# PART NO. QTY. DESCRIPTION
44 363174 1 EYE BOLT SPACER

45 532032 1 LIFT LOCK WELDMENT

46 363165 1 #3 HAIRPIN COTTOR

47 483017 1 RH IDLER SPACER

48 100276 1 5/16-18 X 1-3/4 HHCS

49 100293 1 3/8-16 x 1 1/4 HHCS

50 100279 1 5/16-18 X 2-1/2 HHCS

51 103292 1 1/4-28 SETSCREW

52 106778 2 3/16 X 1-1/2 COTTER PIN

53 108510 2 7/8 E-RING

54 423096 1 REAR DECK LIFT SHAFT

55 423382 1 SPRING MOUNT

56 523375 1 U-BOLT SQ. 2"

57 104256 2 5/16-18 NYLOCK

58 523327 1 FLOATING IDLER SPRING

59 423358 1 DECK LIFT ANGLE

60 423359 1 FRONT CHAIN

61 423356 2 LIFT CHAIN LINK

62 363174 1 EYE BOLT SPACER

63 100293 2 3/8-16 x 1 1/4 HHCS

64 104257 2 3/8-16 NYLOCK NUT

65 100311 1 7/16-14 X 1-1/2

66 109027 2 7/16-14 WHIZLOCK NUT

67 105260 1 3/8 STANDARD FLAT WASHER
68 423358 1 DECK LIFT ANGLE

69 423356 2 LIFT CHAIN LINK

70 363174 1 EYE BOLT SPACER

71 100293 2 3/8-16 x 1 1/4 HHCS

72 104257 2 3/8-16 NYLOCK NUT

73 100311 1 7/16-14 X 1-1/2

74 109027 2 7/16-14 WHIZLOCK NUT

75 105260 1 3/8 STANDARD FLAT WASHER
76 423360 1 REAR CHAIN

77 100008 4 1/4-20 X 2 HHCS

78 104758 4 1/4-20 HEX JAM NUT

79 533112 4 ADJUSTABLE CHAIN MOUNT

C-3




7
¢ CTREMEEC

Frame Components

m



I TREMEEE

Frame Components

# PART NO. QTY. DESCRIPTION
1 583077 1 SEAT LT. GREY W/ TRACK

1A 583090 -- BACK SEAT CUSHION

1B 593097 -- MOLDED ARM REST

1C 583089 -- SEAT CUSHION

2 | | -- N/A

3 522097 1 13" STRUT WELDMENT

4 533086 2 BEARING-FRONT WHEEL 3/4 BALL
5 523098 1 LARGE AXLE TUBE

6 523280 1 FRONT WHEEL COMPLETE

7 123049 1 TIRE (13 X 5 X 6)

8 533078 1 FRONT CASTER RIM

9 100349 1 5/8-11 X 7-1/2 HHCS

10 104261 1 5/8-11 HEX NUT

11 423011 1 HOLD DOWN ANGLE

12 423172 2 BATTERY HOLD DOWN RODS
13 109012 2 1/4 WING NUT

14 523278 2 SEAT SPRING

15 423142 1 BATTERY, U1-9

16 422148 1 CONTROL PANEL -Z

17 111001 1 1/8 NPT STRAIGHT ZERK

18 532012 1 SEAT FRAME WLDMNT - PNTD
19 532016 1 REAR GUARD

20 532022 1 RH REAR TANK MOUNT

21 533042 1 FRONT TANK PLATE RH

22 533044 1 FRONT TANK PLATE LH

23 532024 1 LH REAR TANK MOUNT

24 422136 1 OIL TANK MOUNT

25 422132 1 SEAT PLATE

26 343110 3 STEP TREAD - Z34

27 363145 2 1" CLAMP COLLAR

28 532010 1 AC GUARD WELDMENT

29 533026 1 FOOT PLATE

30 523105 1 HINGE

31 533046 1 RH SEAT PANEL

32 533048 1 LH SEAT PANEL

33 363201 2 GAS TANK PAD

34 102000 1 SELF TAPPING SCREW #12-24 X 5/8
35 101039 2 #10-24 X 5/8 PAN HD. SCREW
36 104252 2 #10 NYLOCK NUT

37 100004 1 1/4-20 x 1 HHCS

38 523044 1 SEAT CABLE

39 109000 2 1/4-20 WHIZ LOCK NUT

40 100303 1 3/8-16 X 4 HHCS

D-2




P CTREMEED

Frame Components

# PART NO. QTY. DESCRIPTION
41 363187 4 7/8 FLANGE BEARING

42 109015 4 1/4-20 NUT CLIP

43 100252 4 1/4-20 X 3/4 HHCS

44 423116 1 POSITIVE CABLE - SHORT

45 423117 1 POSITIVE CABLE - LONG

46 423118 1 NEGATIVE CABLE

47 583171 2 CASTER WASHER

48 105501 4 WAVY WASHER

D-3




/'.f
o | g
'\ -~ -

Drive Components




I TREMEEE

Drive Components

# PART NO. QTY. DESCRIPTION
1 533052 2 PUMP PULLEY

2 423178 2 15MM TAPER HUB

3 453074 4 90° ADAPTER

4 453102 2 PUMP KEY

5 423272 1 PUMP DRIVE BELT

6 422025 1 TENSIONER W/ BUSHING

7 523111 1 3/4 PLASTIC BUSHING

8 523328 1 FLAT IDLER

9 363174 1 EYE BOLT SPACER

10 423122 1 PUMP TENSION ROD

11 100296 1 3/8-16 X 2 HHCS

12 109007 1 3/8-16 WHIZ LOCK NUT

13 105005 1 3/8 LOCK WASHER

14 105260 1 3/8 STANDARD FLAT WASHER
15 553007 1 IDLER SPRING

16 423175 1 IDLER PIVOT

17 N/A 1 ENGINE

18 533115 1 MUFFLER - BRIGGS

19 423069 2 7/16 DISC SPRING WASHER
20 104256 4 5/16-18 NYLOCK

21 100536 1 7/16-20 X 3 HHCS

22 363226 4 5/16 DISC SPRING WASHER
23 423231 1 DRIVE PULLEY — PUMP

24 107258 1 1/4 X 1/4 X 3/4 MACH. KEY
25 373070 1 BELT GUIDE - LONG

26 603078 1 ELECTRIC CLUTCH - 200 FT LBS
27 100276 3 5/16-18 X 1-3/4 HHCS

28 103293 1 5/16-18 SET SCREW

29 100277 1 5/16-18 X 2 HHCS

30 533126 1 ENGINE DRAIN ELS

31 423070 1 ENGINE DRAIN ADAPTER
32 523065 1 ENGINE DRAIN PLUG

E-2




I TREMEEE

Control Components - Linkage




I TREMEEE

Control Components - Linkage

# PART NO. QTY. DESCRIPTION
1 104752 2 5/16-24 JAM NUT

2 453082 2 5/16 ROD END

3 423318 1 CONTROL LINK - RH

4 423376 2 LEVER STOP ANGLE

5 107523 2 1/4-20 X 1-1/2 CARR HD BOLT
6 109015 2 1/4-20 NUT CLIP

7 109000 2 1/4-20 WHIZ LOCK NUT

8 104256 7 5/16 NYLOCK NUT

9 100271 4 5/16-18 X 3/4 HHCS

10 104256 10 5/16-18 WHIZLOCK

11 107503 4 5/16-18 X 3/4 CARR BOLT

12 100273 4 5/16-18 X 1 HHCS

13 453082 2 5/16 ROD END

14 104752 2 5/16-24 JAM NUT

15 423317 1 CONTROL LINK - LH

16 100274 2 5/16-18 X 1-1/4 HHCS

F-2




TREMEC

Aod
-

ra
.,
-

v

Control Components - RH Handles




P CTREMEED

Control Components - RH Handles

# PART NO. QTY. DESCRIPTION
1 593028 1 LH CONTROL COVER

2 593026 1 RH CONTROL COVER

3 593022 1 RH CONTROL MOUNT

4 109015 11 1/4-20 NUT CLIP

5 105004 11 1/4 STD. LOCKWASHER

6 100252 11 1/4-20 X 3/4 HHCS

7 423140 2 3/4" 2 BOLT BEARING

8 592024 1 CONTROL PIVOT RIGHT

9 592060 1 HANDLE BAR W/ STOP WELDMENT
10 104257 1 3/8-16 NYLOCK

11 100294 1 3/8-16 - 1-1/2 HHCS

12 823221 2 10 MM BALL STUD

13 104256 2 5/16-18 NYLOC NUT

14 592041 1 HANDLE RH W/ GRIP

15 523032 1 HANDLE GRIP

16 523033 1 HANDLE PLUG

17 100274 2 5/16-18 X 1-1/4 HHCS

18 109001 2 5/16-18 WHIZLOCK NUT

19 105005 1 5/16 LOCKWASHER - HEAVY
20 253075 1 CABLE ANCHOR SPACER

21 823201 1 ANTI BUCK CYLINDER

F-4



’a
9 TREMECO

Control Components - LH Handles




P CTREMEED

Control Components - LH Handles

# PART NO. QTY. DESCRIPTION
1 593026 1 RH CONTROL COVER

2 593028 1 LH CONTROL COVER

3 593024 1 LH CONTROL MOUNT

4 109015 11 1/4-20 NUT CLIP

5 105004 11 1/4 STD. LOCKWASHER

6 100252 11 1/4-20 X 3/4 HHCS

7 423140 2 3/4" 2 BOLT BEARING

8 592026 1 CONTROL PIVOT LEFT

9 592060 1 HANDLE BAR W/ STOP WELDMNT
10 100294 1 3/8-16 - 1-1/2 HHCS

11 104257 1 3/8-16 NYLOCK

12 823221 2 10 MM BALL STUD

13 104256 2 5/16-18 NYLOC NUT

14 592042 1 HANDLE LH W/ GRIP

15 523032 1 HANDLE GRIP

16 523033 1 HANDLE PLUG

17 593048 1 SWITCH MOUNT - NEUTRAL
18 107519 2 5/16-18 X 1/2 CARR BOLT

19 109001 4 5/16-18 WHIZLOCK NUT

20 100274 2 5/16-18 X 1-1/4 HHCS

21 593041 1 NEUTRAL SWITCH

22 105005 1 5/16 LOCKWASHER - HEAVY
23 253075 1 CABLE ANCHOR SPACER
24 823201 1 ANTI BUCK CYLINDER

F-6



JAREMEEC
Brake Components- Right Hand




JAREMEEC
Brake Components- Right Hand

# PART NO. QTY. DESCRIPTION
1 422049 1 BRAKE CRANK WLDMNT - PLATED
2 583325 1 WHEEL MOTOR

3 592094 1 WHEEL HUB — SHOE BRAKE

4 103031 5 1/2-20 X 1 3/8 UNF PRESS IN STUD
5 592062 1 BACKPLATE - DRUM

6 533032 1 SHOE BRAKE LINK

7 423310 1 BRAKE DRUM - 180

8 423276 2 BRAKE SHOE

9 106753 2 3/32 X 3/4 COTTER PIN

10 423296 1 BRAKE CAM

11 423308 1 BRAKE CAM ARM

12 532026 1 BRAKE CONTROL - RH

13 108500 1 E-RING FOR 5/8 DIA.

14 423281 2 BRAKE SPRING

15 423128 1 PARK BRAKE LINK

16 423130 1 PARK BRAKE SWIVEL

17 523112 1 5/16 CLAMP COLLAR

18 523024 1 SPRING

19 104256 1 5/16 NYLOCK NUT

20 105258 1 5/16 FLAT WASHER

21 363177 1 3/8 PUSH NUT

22 363165 1 #3 HAIRPIN COTTOR

23 423368 1 BRAKE CROSS SHAFT

24 363170 1 BLADE SPACER

25 100501 1 1/4-28 X 1/2 HHCS

G-2




IREMEEC

.

7
’//
. i

Brake Components- Left Hand




I TREMEEE

Brake Components- Left Hand

# PART NO. QTY. DESCRIPTION
1 422146 1 PARK BRAKE CRANK

2 583325 1 WHEEL MOTOR

3 592094 1 WHEEL HUB — SHOE BRAKE
4 103031 5 1/2-20 X 1 3/8 UNF PRESS IN STUD
5 592062 1 BACKPLATE - DRUM

6 533032 1 SHOE BRAKE LINK

7 423310 1 BRAKE DRUM - 180

8 423276 2 BRAKE SHOE

9 106753 2 3/32 X 3/4 COTTER PIN

10 423296 1 BRAKE CAM

11 423308 1 BRAKE CAM ARM

12 108500 1 E-RING FOR 5/8 DIA.

13 423281 2 BRAKE SPRING

14 532028 1 BRAKE CONTROL - LH

15 423350 1 BRAKE LINK

16 363029 1 .312 ROD SWIVEL

17 423128 1 PARK BRAKE LINK

18 423130 1 PARK BRAKE SWIVEL

19 523112 1 5/16 CLAMP COLLAR

20 523024 1 SPRING

21 104256 1 5/16 NYLOCK NUT

22 105258 1 5/16 FLAT WASHER

23 363177 1 3/8 PUSH NUT

24 363165 1 #3 HAIRPIN COTTOR

25 105260 1 3/8 STANDARD FLAT WASHER
26 422086 1 Z- PARK LEVER W/GRIP

27 363105 1 IDLER BUSHING

28 100305 1 3/8-16 X 4-1/2 HHCS

29 523034 1 PARK BRAKE SWITCH

30 103023 1 1/2-20 LUG NUT

31 100501 1 1/4-28 X 1/2 HHCS

G4




P CTREMEED

Hydro Components

# PART NO. QTY. DESCRIPTION
1 533079 2 PUMP W/RTN - PARKER

2 453074 4 90° ADAPTER

3 583126 4 STRAIGHT ADAPTER

4 423307 1 OIL TANK

5 423361 1 OIL FILTER

6 583406 1 OIL TANK CAP

7 583325 2 WHEEL MOTOR

8 453127 2 PUMP TO PUMP FEED LINE
9 453106 2 SWIVEL TEE

10 593073 1 HOSE RETURN

11 423373 1 PUMP FEED LINE - Z

12 533113 1 RUBBER LINE L. OUTSIDE
13 523058 4 RETURN ADAPTER

14 533113 1 RUBBER LINE L. INSIDE

15 533113 1 RUBBER LINE R. INSIDE

16 533113 1 RUBBER LINE R. OUTSIDE

H-1




P CTREMEED

Fuel Components

# PART NO. QTY. DESCRIPTION
1 583050 1 FUEL VALVE
2 533085 1 FUEL LINE - 21 1/2"
3 583185 1 FUEL LINE - 39"
4 583186 1 FUEL LINE - 29"
5 363098 6 FUEL LINE CLAMP
6 105005 12 5/16 LOCK WASHER
7 100271 12 5/16-18 X 3/4 HHCS
8 823179 2 FUEL CAP - LARGE
9 583183 2 FUEL TANK ADAPTER
10 393042 2 VALVE GROMMET
11 533019 1 FUEL TANK/FENDER LH
12 533018 1 RH FUEL TANK
NOTE:
A: THERE ARE NO REPLACEMENT DECALS FOR TANKS. DUE TO THEIR

MOLDED INTO THE TANK.




WIRE HARNESS FOR 48B20X, 20HP BRIGGS
WIRE HARNESS FOR 52B25X, 25HP BRIGGS
WIRE HARNESS FOR 60B25X, 25HP BRIGGS

ENCORE PART # 423387

3NION3 O1L ANNOYO dION3a10S

- AV13Y HILHVLS 13N4 3NIONS 3QIS g1 T ANIONS
= osLzzy
HOLIMS
IivaE Mvd
veoezs VO 9L ONIDYVHO INIONI
MOTIZA
3
=
"NNOD HOLNTD
vovLyovia |
DN
7 7 vweamoman W ﬁ \
< N
e ﬂ ﬂ L VO 81 dLS MOV a3y )
. © .
g & > NV, o
© o Vo8l =
) ) anTg Ma \O/ w
S z
@ <
o o4
A N N N — °
J J VAN JJ asnd | — 'Sod
dNVYGh \ ‘Llve OL
X — X
g N _ Y 8
© 0£0€Z — - <
. pa I_ ‘NNOD 3sn4 N - voziamy S
< < . - dINY 02
0 P £ g Enlplelell o o
® s o 2 ~~= .
w w - . ) ) g
@ z 2 k) 3 5 30078 = | NoLONNr 3uIM
; o
< = [ . ® © ~ 3snd o
a = z g z ) o 2
= o w @
* ¢] g & =
w x @ 5 aNno¥o
E @ 11vg OL
< p—
= —
z s c_r Y =
Q YN N Y voel dis vovia ay
2 _
VO ZL IDNVHO =
C_r r / N s
N NN - \ voolovig
HOLIMS
- - HOLIMS . NOILINOI
IvHLN3AN $ Lzoeey
waxs_w LY0E6S ©
08025 w
€82625 LE0EZS w
319 SNOH HOLIMS 1v3s =
1 ¥o vl anig 1 z
VO 8 NITHO

VO 81 N3JHO

J-1



’a
4 = 0 ]
¢ CTREMEEC

Decal List
ACAUTION |

OPERATE MOWER WITH CHUTE
DEFLECTOR BOLTED IN PLACE,
EXCEPT WHEN USED WITH GRASS
CATCHER. DO NOT REMOVE GRASS
CATCHER UNTIL BLADE OR

BLADES HAVE STOPPED.
1

A CAUTION A

1. READ AND UNDERSTAND OWNERS MANUAL BEFORE OPERATING
EQUIPMENT.

2. BE SURE CONTROL LEVERS ARE IN NEUTRAL AND PARK BRAKE
IS SET BEFORE STARTING ENGINE.

3. MOWER SHALL NOT BE USED UNLESS ALL GUARDS ARE IN PLACE.

4. KEEP HANDS, FEET & ALL OBJECTS FROM UNDER DECK. KEEP
PEOPLE AND PETS AT A SAFE DISTANCE.

5. USE CAUTION ON SLOPES.

6. BEFORE LEAVING OPERATOR'S POSITION:
A. PLACE CONTROL LEVERS IN NEUTRAL POSITION.
B. DISENGAGE P.T.0. CLUTCH.

C. ENGAGE PARK BRAKE.
7. DISCONNECT SPARK PLUG WIRE BEFORE CLEANING OR SERVICING.
8. DO NOT ADD FUEL WHILE ENGINE IS WARM OR RUNNING. 23155

4

SAE 15w 50
SYNTHETIC

ENGINE OIL
ONLY

RH LH
TANK TANK

\FUEL/

OFF

10

DANGER

KEEP HANDS and FEET AWAY

OFF

\@

PARK
BRAKE

E ON
423156

5

1HDIFH ONILLNO

i

el

@

©

o

‘gl

o

& |

HNE

=]

MFGD. BY e

ENCORE WMFG. CO. INC._ |
BEATRICE, NE 68310 US.A.

&

NO:

PTO SWITCH

PULL TO ENGAGE

PUSH TO
DISENGAGE

A WARNING

TO AVOID SERIOUS INJURY OR DEATH,

% DO NOT ALTER ELECTRICAL SYSTEM. WRONG % ALWAYS REMOVE JEWELRY
BEFORE ATTEMPTING REPAIR
ELECTRICAL COMPONENTS AND MAY MAKE OR REPLACEMENT OF
ELECTRICAL COMPONENTS.

WIRING CONNECTIONS WILL DAMAGE

THE SAFETY SWITCHES INOPERATIVE.

METREMEEC

11

K-1

12




I TREMEEE

Decal List

# PART NO. QTY. DESCRIPTION
1 363001 1 CAUTION DECAL

2 363023 2 DANGER DECAL

3 363026 1 SERIAL NO. PLATE

4 423155 1 RIDER CAUTION DECAL

5 423156 1 PARK LEVER DECAL

6 423197 1 CONTROL DECAL

7 423354 1 OIL DECAL - SYN.

8 423379 1 CUT GAGE DECAL

9 523021 1 PTO DECAL

10 583023 1 LABEL - FUEL VALVE

11 823320 1 BATTERY WARNING DECAL
12 533067 1 FRONT X60 LABEL

13 423196 1 BELT ROUTING DECAL

K-2



B s o e PP

e L TR L - e At SR T

; " A -
PRy AT TR

AT G RN 1ok — v L e i



B s o e PP

e L TR L - e At SR T

; " A -
PRy AT TR

AT G RN 1ok — v L e i



7

ENCORE

POWER EQUIPMENT

1205 A ,ENCORE MANUFACTURING CO., INC. 60B25X - PARTS MANUAL
All rights reserved. Contents subject to change. X-TREME — ParT Numer — 933196




<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /None
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Error
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJDFFile false
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.0000
  /ColorConversionStrategy /CMYK
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo true
  /PreserveFlatness true
  /PreserveHalftoneInfo false
  /PreserveOPIComments true
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /CropColorImages true
  /ColorImageMinResolution 300
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /CropGrayImages true
  /GrayImageMinResolution 300
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /CropMonoImages true
  /MonoImageMinResolution 1200
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputConditionIdentifier ()
  /PDFXOutputCondition ()
  /PDFXRegistryName ()
  /PDFXTrapped /False

  /Description <<
    /CHS <FEFF4f7f75288fd94e9b8bbe5b9a521b5efa7684002000410064006f006200650020005000440046002065876863900275284e8e9ad88d2891cf76845370524d53705237300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c676562535f00521b5efa768400200050004400460020658768633002>
    /CHT <FEFF4f7f752890194e9b8a2d7f6e5efa7acb7684002000410064006f006200650020005000440046002065874ef69069752865bc9ad854c18cea76845370524d5370523786557406300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c4f86958b555f5df25efa7acb76840020005000440046002065874ef63002>
    /DAN <>
    /DEU <>
    /ESP <>
    /FRA <>
    /ITA <>
    /JPN <FEFF9ad854c18cea306a30d730ea30d730ec30b951fa529b7528002000410064006f0062006500200050004400460020658766f8306e4f5c6210306b4f7f75283057307e305930023053306e8a2d5b9a30674f5c62103055308c305f0020005000440046002030d530a130a430eb306f3001004100630072006f0062006100740020304a30883073002000410064006f00620065002000520065006100640065007200200035002e003000204ee5964d3067958b304f30533068304c3067304d307e305930023053306e8a2d5b9a306b306f30d530a930f330c8306e57cb30818fbc307f304c5fc59808306730593002>
    /KOR <FEFFc7740020c124c815c7440020c0acc6a9d558c5ec0020ace0d488c9c80020c2dcd5d80020c778c1c4c5d00020ac00c7a50020c801d569d55c002000410064006f0062006500200050004400460020bb38c11cb97c0020c791c131d569b2c8b2e4002e0020c774b807ac8c0020c791c131b41c00200050004400460020bb38c11cb2940020004100630072006f0062006100740020bc0f002000410064006f00620065002000520065006100640065007200200035002e00300020c774c0c1c5d0c11c0020c5f40020c2180020c788c2b5b2c8b2e4002e>
    /NLD (Gebruik deze instellingen om Adobe PDF-documenten te maken die zijn geoptimaliseerd voor prepress-afdrukken van hoge kwaliteit. De gemaakte PDF-documenten kunnen worden geopend met Acrobat en Adobe Reader 5.0 en hoger.)
    /NOR <>
    /PTB <>
    /SUO <>
    /SVE <>
    /ENU (Use these settings to create Adobe PDF documents best suited for high-quality prepress printing.  Created PDF documents can be opened with Acrobat and Adobe Reader 5.0 and later.)
  >>
  /Namespace [
    (Adobe)
    (Common)
    (1.0)
  ]
  /OtherNamespaces [
    <<
      /AsReaderSpreads false
      /CropImagesToFrames true
      /ErrorControl /WarnAndContinue
      /FlattenerIgnoreSpreadOverrides false
      /IncludeGuidesGrids false
      /IncludeNonPrinting false
      /IncludeSlug false
      /Namespace [
        (Adobe)
        (InDesign)
        (4.0)
      ]
      /OmitPlacedBitmaps false
      /OmitPlacedEPS false
      /OmitPlacedPDF false
      /SimulateOverprint /Legacy
    >>
    <<
      /AddBleedMarks false
      /AddColorBars false
      /AddCropMarks false
      /AddPageInfo false
      /AddRegMarks false
      /ConvertColors /ConvertToCMYK
      /DestinationProfileName ()
      /DestinationProfileSelector /DocumentCMYK
      /Downsample16BitImages true
      /FlattenerPreset <<
        /PresetSelector /MediumResolution
      >>
      /FormElements false
      /GenerateStructure false
      /IncludeBookmarks false
      /IncludeHyperlinks false
      /IncludeInteractive false
      /IncludeLayers false
      /IncludeProfiles false
      /MultimediaHandling /UseObjectSettings
      /Namespace [
        (Adobe)
        (CreativeSuite)
        (2.0)
      ]
      /PDFXOutputIntentProfileSelector /DocumentCMYK
      /PreserveEditing true
      /UntaggedCMYKHandling /LeaveUntagged
      /UntaggedRGBHandling /UseDocumentProfile
      /UseDocumentBleed false
    >>
  ]
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice




